0

NEW: PITLOCK thru axle fuses

SOME OF OUR PRODUCTS
  • Content: single: 1 x M6 code bolt, security ring, teflon washer, 2 flat washers, 1 PIT key and code card to secure rim or disc brake , lampholder or pinion gear. Attention !!! Repurchase of coded parts is only possible with the code number (on the code card) !!! To the installation guide Our sets always contain standard widths: M6 code bolt length with head 40 mm Length without head 33 mm thread length 27 mm thread size M6 The screw´s diameter is 6 mm.   What does installation width mean?

  • article: rear wheel with axle M5 with head and closure material: All Pitlock axles are made of high quality, certified, stainless steel. teflon function: The Pitlock axles replace the quick releases and secure the valuable components against theft. Repurchase of single security axles with individual codings to the existing Pitlock system. Each Pitlock axle has a thread of approximately 25 mm. The axles diameter is about 5 mm (M5). RW = Rear Wheel installation width =155 mm standard art. nr. PNCA155 170 mm art. nr. PNCA170

  • Secures: Rear wheel (installation width = 155 mm standard) 1 Pit with code pass

  • article: spring washer for solid axles matching the Pitlock solid axle closures  material: high quality, stainless steel (just like all the other Pitlock products) function: The spring washer is part of the Pitlock closure. To lock the closure anchors its springs in the notches of the coded nut. To open the Pitlock closure the Pit key has to be pressed into the closure. This way the blades of the springwasher are pushed down and the coded nut is unlocked.  indication: Spring washers are wear parts and should be checked every now and then and be replaced if necessary. variation: spring washers for M10 1 bag containing 2 spring washers